

<p style="text-align: center;"><b>JAZEERA FACTORY FOR PAINTS CO.</b></p> <p><b>KHAMIS MUSHAYT, KSA</b> <b>P.O.BOX: 1900</b> <b>Postal Code: 61961</b> <b>Research and Development Lab.</b></p>	Date: 26-Sep-23
	Report No. RD-VOC-ISO-23-2
	Page: 1 of 1

"LABORATORY TEST REPORT "

Sample identification: R.O Primer Red  
 Production Date : 12 Sep 2023  
 Batch # : 230901124  
 Color : Red  
 Specific Gravity : 1.6

**RESULTS**

Test Description	Method	Results
VOC Analysis by GCMS Method	<b>ISO 11890-2-2020</b>	21.029 Weight Percent
		336.46 Gram/Liter



Engineer:  
R&D Engineer

